Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
Government: [ ] City [] County [ ] Federal [] Local [] State [X] Other [ sole Proprietorship X other: MUD
12. Number of Employees 13. Independently Owned and Operated?
X020 [J21-100 [J101-250 []251-500 []501 and higher [ Yes X No

14. Customer Role (Proposed or Actual) — as it relates to the Regulated Entity listed on this form. Please check one of the following

|:|Owner |:| Operator |Z| Owner & Operator D oth
er:

[Joccupational Licensee  [] Responsible Party [ vcr/BsA Applicant

9 Greenway Plaza, Suite 1000
15. Mailing
Address:

City Houston State X ZIP 77046 ZIP+4 0900
16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable)

Ikilgore@coatsrose.com

TCEQ-10400 (11/22) Page 1 of 3


https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable)

( 713 ) 651-0111 ( 713 ) 651-0220

SECTION III: Regulated Entity Information

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)

[J New Regulated Entity  [] Update to Regulated Entity Name  [X] Update to Regulated Entity Information

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such
as Inc, LP, or LLC).

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

Brazoria - Fort Bend Counties MUD No. 3 WWTF

1323 1/2 Caldwell Ranch Blvd
23. Street Address of /

the Regulated Entity:

(No PO Boxes) .
City Rosharon State X ZIP 77583 Z2IP +4

24. County Fort Bend

If no Street Address is provided, fields 25-28 are required.

e L e e Located approximately 2.25 miles southeast of the intersection of Farm-to-Market Road 521 and State Highway 6, in Fort Bend

Physical Location: County, Texas 77583

26. Nearest City State Nearest ZIP Code

Rosharon X 77583

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be
used to supply coordinates where none have been provided or to gain accuracy).

27. Latitude (N) In Decimal: 29.474802 28. Longitude (W) In Decimal: -95.450852
Degrees Minutes Seconds Degrees Minutes Seconds
29 28 29.2872 -95 27 3.0672
29. Primary SIC Code 30. Secondary SIC Code 31. Primary NAICS Code 32. Secondary NAICS Code
(4 digits) (4 digits) (5 or 6 digits) (5 or 6 digits)
4952 221320
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)
Municipal Wastewater Treatment Plant
9 Greenway Plaza, Suite 1000
34. Mailing
Address:
City Houston State X ZIP 77046 ZIP+4 | 0900
35. E-Mail Address: ljenkins@coatsrose.com
36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable)
(713)651-0111 (713) 651-0220

TCEQ-10400 (11/22) Page 2 of 3



39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

[J bam Safety

O oistricts

[] edwards Aquifer

[ Emissions Inventory Air

[ industrial Hazardous Waste

] New Source

[J Municipal Solid Waste o [ ossF [ petroleum Storage Tank Oews
Review Air

[ sludge [ storm water [ Title v Air [J Tires [J used oil

[J voluntary Cleanup DX wastewater ] wastewater Agriculture [J water Rights []] other:

: P

40. Name: Sarah Velez 41, Title: Assistant Project Manager
42. Telephone Number 43, Ext./Code 44, Fax Number 45, E-Mail Address
(713)341-8093 ( | svelez@lja.com

46. By my signature below, | certify, to the best of my knowledge, that the information provided in this form is true and complete, and that | have signature authority
to submit this form on behalf of the entity specified in Section II, Field 6 and/or as required for the updates to the ID numbers identified in field 39.

Brazoria - Fort band Counties Municipal Utility District

TCEQ-10400 (11/22)

Company: Job Title: President
No. 3
Name (In Print): Corinne Haworth Phone: (713)651- 0111
T
Signature: Date: <
/ /”Z—v Gfio / 2075

Page 30of 3




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

Applicants should use this template to develop a plain language summary of your facility and
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39,
Subchapter H. You may modify the template as necessary to accurately describe your facility
as long as the summary includes the following information: (1) the function of the proposed
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how
you will control those pollutants, so that the proposed plant will not have an adverse impact
on human health or the environment.

Fill in the highlighted areas below to describe your facility and application in plain language.
Instructions and examples are provided below. Make any other edits necessary to improve
readability or grammar and to comply with the rule requirements. After filling in the
information for your facility delete these instructions.

If you are subject to the alternative language notice requirements in 30 TAC Section 39.426,
you must provide a translated copy of the completed plain language summary in the
appropriate alternative language as part of your application package. For your convenience,
a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

Brazoria Fort Bend Counties MUD No. 3 (CN:605721703) operates Brazoria Fort Bend Counties
MUD No.3 WWTP (RN:110975091), a wastewater treatment plant. The facility is located at
approximately 2.25 miles southeast of the intersection of Farm- To- Market Road 521 and
State Highway 6, in Alvin, Fort Bend County, Texas 77583. This is an application for a TPDES
permit renewal to discharge 500,000 gallons per day of treated domestic wastewater.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBODS5), Total suspended Solids (TSS), Ammonia (NH3 - N). Domestic
Wastewater is treated by an activated sludge process treatment facility, the treatment units
include a bar screen, aeration basins, final clarifiers, sludge digesters, and a chlorine contact
basin.

TCEQ-20972 (11/08/2024) Page 1 of 6
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

Brazoria Fort Bend Counties MUD No. 3 (CN:605721703) opera Brazoria Fort Bend Counties
MUD No. 3 WWTP (RN:110975091), una planta de tratamiento de aguas residuales. La
instalacion esta ubicada en aproximadamente 2.25 millas sureste de la interseccion de Farm-
To- Market Road 521 y State Highway 6, en el ciudad de Alvin, Condado de Fort Bend County,
Texas 77583. 13. Introduzca el resumen de la peticion de solicitud aqui.

Esta solicitud es para renovar el permiso TPDES, que permite tratar 500,000 galones diarios
de aguas

residuales de uso doméstico.

Se espera que las descargas de la instalacion contengan contiene demanda bioquimica de
oxigeno de cinco dias (CBOD; por sus singlas en inglés), solidos suspendidos totales (TSS por
sus siglas en ingles), nitrogeno amoniacal (NH; - N), y Escherichia Coli. Las aguas residuales
de uso doméstico son. esta tratado por una planta con un sistema de lodos activados que
incluye un contenedor con rejillas, tanques aerobicos, un tanque clarificador, tanques de
digestion, y un tanque de contacto de cloro.

TCEQ-20972 (11/08/2024) Page 2 of 6
Wastewater Individual Permit Application, Plain Language Template



ATTACHMENT 2
DESCRIPTION OF THE TREATMENT PROCESS
(In reference to Domestic Technical Report 1.0, Section 2, Iltem A)

The treatment system includes a package plant employing the activated sludge process
operating in the complete mix mode. The plant operates at the ultimate phase designed
for a capacity of 0.50 MGD average flow.

The treatment train consists of steel process units used for aeration and digestion. The
plant consist of two aeration basins, two spilt basin digestion basins, two 33’ diameter
clarifiers, two chlorination contact basins, and one effluent measuring basin.

Influent to this facility is pumped from the on-site lift station to the bar screen. The bar
screen includes a flow splitter, splitting the influent to each bank of aeration basins. The
mixed liquor from the aeration basins flows to the clarifier. The clarified effluent from
the clarifier then flows to the chlorine contact basin and the disinfected plant effluent
outfalls via a 24” pipe to an unnamed receiving channel. Sludge is returned to the
aeration basins then wasted to the digester basins via air lifts. Sludge from the digester
basins is truck hauled to a registered land fill.

W:\LAND\2896\2501-BFBC 3\1. Permit Application\Attachments\Attachment 2 - Plant Description
1



User Name mpotter

W:\LAND\ 2896\ 2501—BFBC 3\4 Process Flow Diagram — Copy.dwg

10 Jul 2025 — 2:05pm

Thu,

Date\Time
Path\Name

NPW TO

SYSTEM
CL2 BUILDING
2 NPW Pumps
SCREENINGS © 60 gpm and BO psi
cs 4 CL2 Equipment
® 150 Ib
CLARIFIER
ULTIMATE PHASE:
AERATION 2 Basin INPW
Diameter = 33 ft
Surface Area = 855 sq.ft.
INF._FM INF. ULTIMATE PHASE: 2 Basin Side Water Depth = CHLORINE EFFLUENT
: pth = 13.625 ft. DE
@ 18,893 cu.ft. Total Volume = 11,853.44 cu.ft. C‘ég’fﬁ BASIN [ OUTFALL MANHOLE
BARSCREEN
” 2 Basin @ 1 Basin
1 Bor @ 1/16” Opening 2,107.34 cu.ft. Total
RAS/WAS
SCUM Airlift
PR
- RAS i = LEGEND
o %)
K SAN SWR  SANITARY SEWER
INF. FM INFLUENT FORCE MAIN
INF. INFLUENT
ML MIXED LIQUOR
DIGESTER CE CLARIFIED EFFLUENT
FE FILTERED EFFLUENT
DE DESINFECTED EFFLUENT
i i i i i PA ULTIATE PHASE: TO CONTRACT RAS RETURN ACTIVATED SLUDGE
2 Basin @ ™ HAULER WAS WASTE ACTIVATED SLUDGE
BLOWERS 12,640.17 cu.ft Totol ADS AEROBICALLY DIGESTED SLUDGE
ULTIMATE PHASE: Blowers 5 @ 700 SCFM EACH NPW NON—POTABLE WATER
cs CHLORINE SOLUTION
TOW TOP OF WALL ELEVATION
FG FINISHED GRADE ELEVATION
WSEL WATER SURFACE ELEVATION
NPW NON—POTABLE WATER
PA PRESSURE AR
AVG. DAILY FLOW | PEAK FLOW
ULTIMATE 0.50MGD 2,00MGD

ATTACHMENT NO. 4

Process Flow Diagram — Brazoria—Fort
Bend Counties MUD No. 3 WWIP

LJA Engineering, Inc.
2929 Briarpark Drive

Suite 600

Houston, Texas 77042

Phone 713.953.5200
Fax 713.953.5026
FRN - F-1386




Attachment No. 3

Treatment Units # of Units Dimensions (L*W*D) (ft.)
Aeration Basin 2 83.8*%15*14.5 W o
Clarifier 2 33 Dia*12.25 <3
ClI2 Contact Basin 2 13.1*15*13.1 = 8_
Aerobic Digester 2 58.3*%15*%14.5 2 ©




CALL 484.4229 ACRES ‘ CALL 17,478 ACRES

AL 17478 ACRES CALL 484.4229 ACRES
. HANNOVER ESTATES, LTD.
HANNOVER ESTATES, LTD. ,
CALL 48.6 ACRES FILE NO. 2002140473 ORFac ILE NO. 2017115756 O.RF.B.C. FILE NO. 2002140473 O.RF.B.C.
EMMA RUTH BLY
FILE NO. 2004149678 O.R.F.B.C. \

z

BRAZORIA-FORT BEND COUNTIES
MUD NO. 3 BOUNDARY

—
—
CALL 1.284 ACRES '
—
—1
—1
—1
—1

RESERVE "A” FORT BEND ISD
FERNDEL

ENRY CENTER FOR LEARNING
LAT NO. 20110173 F.B.CP.R.

F.BMU.D. NO. 141

F.BM.U.E. FILE NO. 2018043550
O0.RF.B.C.

-

SCALE: 1" =1000"
—

Exist 10" Forcemain i ) o \ 0 1000 2000’
‘ 5
NO. 1 SITE A ——3 - \

Prop 6” Forcemain
(By Others)

FORT BEND ISD

BRAZORIA-FORT BEND COUNTIES
MUD NO. 3 BOUNDARY

T — — —

p—

LEGEND:
: } % PORTION OF BRAZORIA—FORT BEND
\ oo o 3 Bounouay e (A COUNTIES MUD NO.3 SERVED BY
- CATDWELL RANGH

FORT BEND COUNTY MUD NO.131
B SECTION 6
CALDWELL RANCH -
SECTION 2
7

CALDWELL RANC
SECTION 4

DETENTION
LAKE E & G

EXISTING STORMWATER
PUMP STATION SITE

LAKE F B
H
-4
. Exist.
Southern Colony Southern Colony

Section 2B Section 4A

BRAZORIA FORT BEND COUNTIES ‘ / s, = BRAZORIA—FORT BEND COUNTIES
L2 I ~mup No. 3 BouNDARY
MUD NO. 3 BOUNDARY Y Adrds

Existing FBC MUD NO.
131 Water Supply Plant

4
z ) "'-

s %

S

<M
N7

\

Prop 6" Forcemain
(By Others)

Southern Colony
Section 4C
= Uiy

L
CALL 44.99 ACRES PAUI
1 SCHERERET AL
VOL 593.P8.263
O.R.F.B.LC.

E‘iiiiilliiiiil

BRAZORIA-FORT BEND COUNTIES
MUD NO. 3 BOUNDARY

APPENDIX NO. 5

BRAZORIA—FORT BEND COUNTY MUD NO.
s —t S WWIP SERVICE AREA

| LJA Engineering, Inc. ll‘

3600 W Sam Houston Parkway S Phone 713.953.5200

Suite 600 Fax 713.953.5026
Houston, Texas 77042 FRN - F-1386

D L

i




Jon Niermann, Chairman
Emily Lindley, Commissioner
Bobby Janecka, Commissioner
Toby Baker, Executive Director

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution

May 2, 2022

Mariana Cuellar, P.E.

LJA Engineering, Inc.

3600 W. Sam Houston Parkway S, Suite 600
Houston, Texas 77042-5096

Re:  Brazoria-Fort Bend County Municipal Utility District 3
Phase 2 for Wastewater Treatment Plant (0.5 MGD) & Lift Station No. 1
Permit No. WQo001586i-001
WWPR Log No. 0422/093
CN605721703, RN110975091
Fort Bend County

Dear Ms. Cuellar:

On April 14, 2022, TCEQ received the project engineering report and summary transmittal letter
dated April 11, 2022 detailing a wastewater treatment plant and lift station expansion project for
the Brazoria-Fort Bend County MUD 3 wastewater treatment plant and lift station #1. The
project is designed to double the treatment plant capacity to the permitted Phase II average
daily flow of 0.50 MGD and its corresponding peak daily flow of 2.0 MGD. The plant must
produce an effluent to meet permitted effluent concentration limits of 10 mg/1 for CBOD, 15
mg/1 for TSS, 3 mg/1 for NH;3-N and 126 cfu/100 ml for E. coli while maintaining a minimum
dissolved oxygen concentration of 4.0 mg/l. The units which will comprise this expansion
project are listed below.

The rules which regulate the design, installation and testing of domestic wastewater projects are
found in 30 TAC, Chapter 217, of the Texas Commission on Environmental Quality (TCEQ) rules
titled, Design Criteria for Wastewater Systems.

The phase II treatment plant expansion will install an identical treatment system as was placed
for the 0.25 MGD treatment system and will be comprised of the following units:
» Installation of a second concentric circle treatment system
o 1-18,894 ft3 volume aeration basin
o 1- 33 ft. diameter secondary clarifier with 13.625 ft. SWD
*  Scum, sludge return and waste air lifts
= Isolated mixed liquor influent line
2- sludge digester holding tanks; 12,629 ft3 volume
1- 1,874 ft3 chlorine contact basin
coarse bubble diffusers
2 additional 750 scfm blowers; produce air for aeration basin, sludge tanks, air
lifts and post aeration in chlorine contact basin
yard piping and site work

O 0 0O

o

P.0.Box 13087 ¢ Austin, Texas 78711-3087 ¢ 512-239-1000 < tceq.texas.gov

How is our customer service?  tceq.texas.gov/customersurvey



Mariana Cuellar, P.E.
Page 2
May 2, 2022

e Lift station #1 expansion

Replacing the triplex pumps to increase firm pumping capacity

o Firm capacity of the lift will be 1,000 gpm at 67 TDH